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Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 FIELD STRENGTH OF FUNDAMENTAL AND HARMONICS
RESULT: Pass

5.1.3 BANDWIDTH
RESULT: Pass

5.1.4 RADIATED SPURIOUS EMISSION & BAND EDGE
RESULT: Pass

5.1.5 CONDUCTED EMISSION
RESULT: Pass

5.1.6 RADIATED EMISSION
RESULT: Pass

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:

Appendix A: Test Results.

2 Test Sites

2.1 Test Facilities

Accurate Technology Co., Ltd.

F1, Bldg. A, Changyuan New Material Port Keyuan Rd., Science & Industry Park, Nanshan Shenzhen,
518057, P.R. China

FCC Registration No.: 752051
Test site Industry Canada No.: 5077A-2

The tests at the test sites have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Accurate Technology Co., Ltd.
Radio Spectrum Test
Equipment Manufacturer Model No. Serial No. Cal. Until
Spectrum Analyzer R&S FSV40 101495 06.01.2018
Radiated Emission & Spurious Emission
Equipment Manufacturer Model No. Serial No. Cal. Until
Spectrum Analyzer R&S FSv40 101495 06.01.2018
Test Receiver R&S ESCS30 100307 06.01.2018
Bilog Antenna Schwarzbeck VULB9163 9163-323 09.01.2018
Horn Antenna Schwarzbeck BBHA9120D 9120D-655 09.01.2018
Horn Antenna Schwarzbeck BBHA9170 9170-359 09.01.2018
Srfiti\év:teczmg Cgrl‘r‘g’c"t?;‘rfe RSU-M2 38322 09.01.2018
Pre-Amplifier R&S 0858_1011835 3791 06.01.2018
50 Coaxial Switch Anritsu Corp MP59B 6200506474 06.01.2018
RF Coaxial Cable SUHNER N-3m No.8 06.01.2018
RF Coaxial Cable RESENBERGER N-3.5m No.9 06.01.2018
RF Coaxial Cable SUHNER N-6m No.10 06.01.2018
RF Coaxial Cable RESENBERGER N-12m No.11 06.01.2018
50_ Coaxial Switch Anritsu Corp MP59B 6200283933 06.01.2018
Conducted Emissio
Equipment Manufacturer Model No. Serial No. Cal. Until
Test Receiver Rohde & Schwarz ESCS30 100307 06.01.2018
L.I.S.N. Schwarzbeck NLSK8126 8126431 06.01.2018
Pulse Limiter Rohde & Schwarz ESH3-722 100815 09.01.2018
50Q Coaxial Switch Anritsu Corp MP59B 6200283933 09.01.2018
VOLTAGE PROBE Schwarzbeck TK9416 N/A 09.01.2018
RF ESORBREENT Rohde & Schwarz EZ-17 100048 09.01.2018
8-Wire Impedance
Stabilisation Schwarzbeck CAT5 8158 8158-0035 06.01.2018
Network
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RF Coaxial Cable SUHNER N-2m No.2 06.01.2018
RF Coaxial Cable SUHNER N-2m No.3 06.01.2018
RF Coaxial Cable SUHNER N-2m No.14 06.01.2018
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table

Iltem Extended Uncertainty
Radiated Emission (9kHz-30MHz) Field strength (dBuV/m) U=3.08dB, k=2, 0=95%
Radiated Emission (30-1000MHz) Field strength (dBuV/m) U=4.42dB, k=2, 0=95%
Radiated Emission (above 1000MHz) | Field strength (dBuV/m) U=4.06dB, k=2, 0=95%
Conducted Emission (0.15 - 30MHz) Disturbance Voltage (dBuV) U=+2.90dB, k=2, 0=95%
Radio Spectrum +0.60 dB

Ambient Temperature 25°C

Relative Humidity 56 %

Atmospheric Pressure 101 kPa

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A of this
report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen) file
for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Accurate Technology Co., Ltd. Test facility located at F1, Bldg. A, Changyuan New Material Port
Keyuan Rd., Science & Industry Park, Nanshan Shenzhen, 518057, P.R. China is listed on the US
Federal Communications Commission and Innovation, Science and Economic Development Canada
list of facilities approved to perform measurements.
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3 General Product Information

3.1 Product Function and Intended Use

The EUT is Lenovo Wireless Receiver device. It supports generic 2.4GHz wireless technology.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of Transmitter

Technical Specification Value

Kind of Equipment Lenovo Wireless Receiver
Type Designation RG202

Trade mark Lenovo

FCCID O09RG202

IC /HVIN 20090-RG202 / RG202
Operating Frequency 2402 ~ 2479MHz
Operating Temperature Range 0°C~+45°C
Operating Voltage DC 5.0V via USB port
Testing Voltage DC 5.0V via USB port
Type of Modulation GFSK

Channel Number 78 channels

Channel Separation 1 MHz

Antenna Type PCB Layout Antenna
Antenna number 1

Antenna Gain -2.26 dBi
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3.3 Independent Operation Modes

The basic operation modes are:
A. On, transmitting mode

1. Low channel

2. Middle channel

3. High channel
B. On, wireless data transmitting
C. Off

3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- Application Form
- Block Diagram - Circuit Diagram
- FCC Label and Location - Operation Description

- Model Difference Letter - User Manual
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4 Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in
order to measure its highest possible radiation and conducted level. The test modes were adapted
accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its highest possible
radiation level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according to the procedures
in ANSI C63.10: 2013 & ANSI C63.4: 2014.

4.3 Special Accessories and Auxiliary Equipment

Table 3: List of Accessories and Auxiliary Equipment

Description Manufacturer Model S/IN
Notebook Lenovo 4290-RT8 R9-FW93G
Router TP-Link TL-WR847N 1161248001207

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)

Ant. Tower 1-4m

Variable
EUT& L 3m
Support Unjts !

8(|cn;I
L

Turn Table

Ground Plane

Test Receiver

Diagram of Measurement Configuration for Radiation Test (Above 1GHz)

Ant. Tower
1-4m
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EUT& , 3m .
Support Unjts ' :'

Turn Table
e o
L

Ground Plane

Test Receiver
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Diagram of Measurement Equipment Configuration for Mains Conduction Measurement

EUT &
Support stand

LISN
o] T
G -

Testreceive — ) I
o090

|
Ground plane

Diagram of Measurement Equipment Configuration for Conducted Transmitter Measurement

RF Cable
Test Receiver The EUT
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Pass

Test Specification

Test standard FCC Part 15.203
- the use of antennas with directional gains that do not
Limit .
exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antennas, the directional gain of
antenna is -2.26 dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.
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5.1.2 Field Strength of Fundamental and Harmonics

RESULT: Pass

Test Specification

Test standard : FCC Part 15.249(a)

Basic standard : ANSI C63.10: 2013

Limits . Refer to FCC Part 15.209(a)
Kind of test site : 3m Semi-anechoic Chamber
Test Setup

Date of testing . 02.05.2017

Input voltage : DC 5.0V via USB port
Operation mode A

Ambient temperature 1 23°C

Relative humidity . 48 %

Atmospheric pressure : 101 kPa

For the measurement records, refer to the appendix A.
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5.1.3 Bandwidth

RESULT: Pass

Test Specification

Test standard . FCC Part 15.215
Basic standard : ANSI C63.10: 2013
Kind of test site . Shielded Room

Test Setup

Date of testing . 28.04.2017

Input voltage : DC 5.0V via USB port
Operation mode A

Ambient temperature : 23°C

Relative humidity . 48 %

Atmospheric pressure . 101 kPa

Table 4: Test Result of 20dB Bandwidth

2.4 GHz Wireless

Channel 20dB Bandwidth .
Channel Frequency (MHz) | (kHz) Verdict
Low Channel 2402 1767.0 Pass
Mid Channel 2441 1897.2 Pass
High Channel 2479 1858.1 Pass

For the measurement records, refer to following test plot:
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Test Plot of 20dB Bandwidth
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Spectrum |
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5.1.4 Radiated Spurious Emission & Band Edge

RESULT: Pass

Test Specification

Test standard . FCC Part 15.249 (d) & FCC Part 15.205
Basic standard : ANSI C63.10: 2013

Limits . Refer to FCC Part 15.209 (a) and 15.249 (d)
Kind of test site : 3m Semi-anechoic Chamber

Test Setup

Date of testing : 05.05.2017

Input voltage : DC 5.0V via USB port

Operation mode A

Ambient temperature : 23°C

Relative humidity . 48 %

Atmospheric pressure : 101 kPa

Remark:

For the measurement records, refer to the appendix A.
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5.1.5 Conducted Emission

RESULT:

Test Specification
Test standard
Basic standard
Frequency range
Limits

Kind of test site

Test Setup

Date of testing

Input voltage
Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

Remark:

Pass

FCC Part 15.107(a) & FCC Part 15.207(a)
ANSI C63.10: 2013 & ANSI C63.4: 2014
0.15 — 30MHz

FCC Part 15.107(a) & FCC Part 15.207(a)
Shielded Room

05.05.2017

AC 120V, 60Hz
A B

Not Connected
23°C

48 %

101 kPa

For the measurement records, refer to the appendix A.
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5.1.6 Radiated Emission

RESULT: Pass

Test Specification

Test standard FCC Part 15.109(a) & FCC Part 15.209(a)
Basic standard ANSI C63.4: 2014

Frequency range 30 - 6000MHz

Classification Class B

Limits FCC Part 15.109(a) & FCC Part 15.209(a)
Kind of test site 3m Semi-anechoic Chamber

Test Setup

Date of testing 06.05.2017

Input voltage DC 5.0V via USB port

Operation mode A

Earthing Not connected

Ambient temperature 23°C

Relative humidity 48 %

Atmospheric pressure 101 kPa

For the measurement records, refer to the appendix A.
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6 Safety Human Exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Pass

Test Specification
Test standard . CFRA47 FCC Part 2.1093

Limit . FCC KDB Publication 447498 v06

Measurement Record:

The separation distance of the dongle should be 5mm.The measured maximum specified e.i.r.p of the
donge is 91.19dBuV/m=-4.04dBm, which is far below the SAR exclusion threshold level 10 mW (Appendix
A, SAR Test Exclusion Thresholds for 100 MHz — 6 GHz and <50 mm), hence the EUT is excluded from
SAR evaluation according to FCC KDB publication 447498 DO1: Mobile and Portable RF Exposure.
Guidance v06.
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Appendix A.l: Test Results of Radiated Spurious Emissions
9KHz - 30MHz

ACCURATE TECHNOLOGY CO.,LTD

FCC Cclass B 3M Radiated

EUT: Wireless Receiver M/N:RG202
Manufacturer: Lenova

Operating Condition: TX Z2402MHz

Test Site: 24 Chamber

Operator: WADE

Test Specification: DC 3.7V

Commeant : X

Start of Test: 2017-5-5 /

SCAN TABLE: "LFRE Fin"

Short Description: sUB STD VTEBMZ 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
5.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516M
150.0 kHz 30.0 MH=z 5.0 kH=z QuasiPeak 1.0 s 9 kHz 151&M
Level [dBpAim]
130 -
—— e N
} | I —— }
10D I 1 [ I
80
o T——— T
&0 f——— ] IHnE i !
0 :
B — : :
s PP 1 T e e W L
30 | | | | | | [ ]
% 20k 30k 40k B0k 100k 200k 300k 500k 700k 1M 2 3M 4M EM 10M 30M

Frequency [Hz]
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3M Radiated

EUT:
Manufacturer:

Wireless Receiver M/N:RG202
Lenovo

Operating Condition: TX 2402ZMHz
Test Site: 24 Chamber
Operator: WADE
Test Specification: DC 3.7V
Comment : b4
S5tart of Test: 2017-5-5 /
SCAN TABLE: "LFRE Fin" . i i

Short Description: SUB STD VTEEM2 1.70

Start Stop Step Detector Meas. IF Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516&M
30.0 MH=z 5.0 kHz QuasiPeak 1.0 s 9 kHz 151&M
Level [dBpAm]

130

100

B0

A0

20+

o al O e R e i et Py
20 | I | ey i sl -
ok 20k Ak 40k GOk 100k 200k 300k SO0k TOOk 1M 20M

Frequency [Hz)
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3M Radiated

EUT: Wireless Receiver M/N:RG202
Manufacturer: Lenova

Operating Condition: TX 2402MHz

Test Site: 24 Chamber

Operator: WADE

Test Specification: DC 3.7V

Comment : Z

Start of Test: 2017-5-5 /

SCAN TABLE: "LFRE Fin"

Short Description: SUB STD VTERMZ 1.70

Start Step Detector Meas. IF Transducer
Frequency Width Time Bandw.

5.0 kH=z 100.0 Hz QuasiPeak 1.0 s 200 Hz 151&M
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 KH=z 151aM
Level [dBwA/m]
130 7T
100 B

80 [

&0 .—- t =

40

20| t i

o ! ‘”"‘-.“-.H_.,EI ALl O Tt R e s B

B

20 | | [ | i

£ 20k 30k 40k B0k 100% 200k 300k 500k 700k 1M

Frequency [Hz]
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ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

EUT: Wireless Receiver M/N:RG202
Manufacturer: Lenovo

Operating Condition: TX Z441MHz

Test Site: 24 Chamber

Operator: WADE

Test Specification: DC 3.7V

Comment: ®

Start of Test: 2017-5-5 /

SCAN TABLE: "LFRE Fin'

Short Description: SUB STD VTEEM2 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.

150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516&M

30.0 MH=z 5.0 kHz QuasiPeak 1.0 s 9 kHz 151&M

Level [dBpAm]

| sl i
Gk 100k 200k 300k SO0k 70Ok 1M
Frequency [Hz)
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ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

EUT: Wireless Receiver M/N:RG202
Manufacturer: Lenovo

Operating Condition: TX Z441MHz

Test Site: 24 Chamber

Operator: WADE

Test Specification: DC 3.7V

Comment: Y

Start of Test: 2017-5-5 /

SCAN TABLE: "LFRE Fin'

Short Description: SUB STD VTEEM2 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516&M
30.0 MH=z 5.0 kHz QuasiPeak 1.0 s 9 kHz 151&M
Level [dBpAm]
100
B0
A0
204 -
. Ak | R e e o e e AT
| Lt | Il i
=20 Gk 20k Ak 40k GOk 100k 200k 300k SO0k TOOk 1M 20M

Frequency [Hz)
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ACCURATE TECHNOLOGY CO.,LTD

FCC Class B 3M Radiated

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Wireless Receiver M/N:RG202

Lenovo

TX 2441MHz
24 Chamber
WADE

Test Specification: DC 3.7V
Comment : Z
Start of Test: 2017-5-5 /
SCAN TABLE: "LFRE Fin'
Short Description:
Start Stop Step
Frequency Frequency Width
150.0 kHz 100.0 H
30.0 MH=z 5.0 kHz

Level [dBpAm]
130

[

SUB ST
Detector
z QuasiPeak 1.0
QuasiPeak 1.0

D VTERMZ 1.70
Meas.
Time

5
5

IF
Bandw.
200 Hz
9 kHz

Transducer

1516M
1516M

80

[o11] I ——
a0

20

s et T PP N Ty

Pl
Lkl a

=20

Gk 20k 3Dk 40k BOK

200k 300w 500k 70Ok 1M

100K

Frequency [Hz)
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ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

EUT: Wireless Receiver M/N:RG202
Manufacturer: Lenovo

Operating Condition: TX 247%5MHz

Test Site: 24 Chamber

Operator: WADE

Test Specification: DC 3.7V

Comment: ®

Start of Test: 2017-5-5 /

SCAN TABLE: "LFRE Fin"

Short Description: SUB STD VTEEM2 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516&M
30.0 MH=z 5.0 kHz QuasiPeak 1.0 s 9 kHz 151&M
Level [dBpAm]
130
100
B0
A0
20 f4- . - -
N [ e N i i
0 || i ? = i
-QD% 20k Ak 40k GOk 100k 200k 300k SO0k TOOk 1M 2ZM 3M 4M BM 10M 20M

Frequency [Hz)




Appendix A A TUVRheinland®
Produkte 50082857 001
Products Page 9 of 40

ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

EUT: Wireless Receiver M/N:RG202
Manufacturer: Lenovo
Operating Condition: TX 247%5MHz
Test Site: 24 Chamber
Operator: WADE
Test Specification: DC 3.7V
Comment : b4
S5tart of Test: 2017-5-5 /
SCAN TABLE: "LFRE Fin'
Short Description: SUB STD VTEEM2 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516&M
30.0 MH=z 5.0 kHz QuasiPeak 1.0 s 9 kHz 151&M

Level [dBpAm]
130

80

[o11] I ——
a0

2n ! 1 1
Y i W SO

B i s ST

=20

Gk 20k 3Dk 40k BOK

AT

200k 300w 500k 70Ok 1M

2M 3M d4M 6M 10M

100K

Frequency [Hz)
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ACCURATE TECHNOLOGY CO.,LTD
FCC Class B 3M Radiated

EUT: Wireless Receiver M/N:RG202
Manufacturer: Lenovo
Operating Condition: TX 247%5MHz
Test Site: 24 Chamber
Operator: WADE
Test Specification: DC 3.7V
Comment : Z
S5tart of Test: 2017-5-5 /
SCAN TABLE: "LFRE Fin'
Short Description: SUB STD VTEEM2 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz 1516&M
30.0 MH=z 5.0 kHz QuasiPeak 1.0 s 9 kHz 151&M

Level [dBpAm]
130

80

[o11] I ——
a0

20}

[Tt s e |

¥

=20

Gk 20k 3Dk 40k BOK 100K

200k 300w 500k 70Ok 1M

Frequency [Hz)
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30MHz - 1GHz
® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386
Job No.:  lenovo #1744 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Test item: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2402MHz Distance: 3m
Model: RG202
Manufacturer: Lenovo
MNote:
70.0  dBu¥/m
Timit1:
(1]
50 : ’7
F]
40 ; L3
o
30 ] ] ) : ' :
20 ; FIJ‘L%M»(WJ‘WLJ
me W
st
10 : M”JMR“WW
0.0
30.000 40 50 E0 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. (MHz) (dBuv/m) | (dB) | (dBuv/m) | (dBuv/m)| (dB) o fem) | (deg) | ®
1 119.8555| 42.08 -13.06 29.00 43.50 |-14.50| QP
520.8881 43.60 -3.80 39.80 46.00 -6.20 QP
965.5421 33.84 3.35 37.19 94.00 |-16.81| QP

Page: 1 hitp://www.atc-lab.com
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ATC)

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1.Bldg,A,Changyuan New Material Port Keyuan Rd,

Tel:+86-0735-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386

Job No.:  lenovo #1745
Standard: FCC Class B 3M Radiated

Polarization: Vertical
Power Source: DC 3V

Test item: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2402MHz Distance: 3m
Model: RG202
Manufacturer: Lenovo
MNote:

700 dBuM/m

Timat 1
(1]
50 ’7
2 32
40 .

an

20

et WLWW

L

0.0
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degre=
No. (MHz) (dBuv/m) | (dB) | (dBuv/m) | (dBuv/m)| (dB) D {om) | (deg) | Femark
119.8555| 51.77 -13.086 38.71 43.50 | 479 QP
520.8881| 44.67 -3.80 40.87 46.00 | -5.13| aP
593.0497| 43.68 -2.45 41.23 46.00 | 477 QP

Page: 1

hitp:/f/www.atc-lab.com
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A TUVRheinland®

ATC)

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1.Bldg,A,Changyuan New Material Port Keyuan Rd,

Tel:+86-0735-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386

Job No.:

lenovo #1747

Standard: FCC Class B 3M Radiated

Polarization: Horizontal
Power Source: DC 3V

Testitem: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2441MHz Distance: 3m
Model: RG202
Manufacturer: Lenovo
Note:
700 dBu¥/m
limit 1
60
50
1
Al o 3 4 fenete B
0 : : : Mp\a
i b
» » JLM‘*J*J"’“ i
V‘Mw il g, M Wkwm
10 [
0.0
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degre=
No. (MHz) (dBuV/m) (dB) (dBuV/m) | (dBuV/m) | (dB) D {cm) | (deg) R
520.8881| 43.34 -3.80 39.54 46.00 -6.46 QP
593.0497| 35.44 -2.45 35.99 46.00 |-10.01] QP
962.1622| 33.98 3.33 373 34.00 |-16.69| QP

Page: 1

hitp:/f/www.atc-lab.com
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) ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386
Job No.: lenovo #1746 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2441MHz Distance: 3m
Model: RG202
Manufacturer: Lenovo
Note:
700 dBuV/m
Timat 12

(=1

=11}

E——

o

40

O -

- | B | | Hullwa

Al
J-WH / "
20 IIIAI ! L sl 1‘
MWWMW Y
10 !
0.0
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degre=
No. (MHz) (dBuv/m) | (dB) | (dBuv/m) | (dBuv/m)| (dB) D {om) | (deg) | Femark
119.8555| 51.21 -13.086 38.15 43.50 | -5.35( QP
518.0648( 43.69 -3.86 39.83 46.00 | -6.17| QP
595.1327| 43.92 -2.44 41.48 46.00 | 452 QP

Page: 1 hitp://www.atc-lab.com
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-265032890
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386

Job No.:  lenovo #1748 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Test item: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2479MHz Distance: 3m
Model: RG202
Manufacturer: Lenovo
MNote:

70.0  dBu¥/m

Timit1:
(1]
50
1
40 .2 ;
2 ]

L L e

J#J"*‘fml._, P M M oy '"“,"L)"“""

sl

0.0
30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degre=
No. (MHz) (dBuv/m) | (dB) | (dBuv/m) | (dBuv/m)| (dB) D {om) | (deg) | Femark
519.06458( 44.15 -3.86 40.29 46.00 | -5.71| QP
593.0497| 37.86 -2.45 35.41 46.00 |-10.58 QP
965.5421| 32.94 3.35 36.29 54.00 |-17.71| QP

Page: 1 hitp://www.atc-lab.com
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-265032890
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386
Job No.:  lenovo #1749 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Test item: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2479MHz Distance: 3m
Model: RG202
Manufacturer: Lenovo
MNote:
70.0  dBu¥/m
Timit1:
(1]
50 ; ; ; ’7
2 13
Fi] 1 Lo : feed
o
l‘“"d%md\ u‘
30 M,u 1| LbHY ; H
MM " :
» ; - QW,-M Ql‘w'J
MW-W\ WWF"N
10 ! i
0.0
30.000 40 50 E0 70 80 300 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degre=
No. (MHz) (dBuV/m) (dB) (dBuV/m) | (dBuV/m) | (dB) D fcm) | (deg.) R
119.8555| 49.57 -13.06 36.51 43.50 -6.99 QP
510.0648| 43.43 -3.86 39.57 46.00 -6.43 QP
595.1327| 42.37 -2.44 39.93 46.00 -6.07 QP

Page: 1 hitp://www.atc-lab.com
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1GHz - 18GHz
® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386
Job No.:  lenovo #1692 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Test item: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2402MHz Distance: 3m
Model: RG202
Manufacturer: Lenovo
MNote:
110.0  dBu¥/m
Timit1:
100
90 i
80
70
60
so s i i
.WW”"""
- M.ﬁ.ndhfw"“w
200
1000.000 2000 3000 5000 6000 7000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. (MHz) (dBuv/m) | (dB) | (dBuv/m) | (dBuv/m)| (dB) o fem) | (deg) | ®
1 2402.000| 91.62 -1.61 90.01 114.00 (-23.99| peak
2 2402.000 90.12 -1.61 88.91 94.00 -5.49 | AVG
3 4804.000| 4545 4.90 50.35 74.00 |-23.65| peak
4 4804.000 36.34 4.90 41.24 24.00 -12.76] AVG

Page: 1 hitp://www.atc-lab.com
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-265032890
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386
Job No.:  lenovo #1693 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Test item: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2402MHz Distance: 3m
Model: RG202
Manufacturer: Lenovo
MNote:
110.0  dBu¥/m
Timit1:
100
90 }
80
70
60
5o . . - 3 . ww’w‘r‘w“‘v*h“
ur-am"%"'“'w"ml
’ B
paet
0 L e
200
1000.000 2000 3000 5000 6000 7000 B000S000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degre=
No. (MHz) (dBuV/m) (dB) (dBuV/m) | (dBuV/m) | (dB) D fcm) | (deg.) R
1 2402.000| B7.74 -1.61 B6.13 114.00 |-27.87| peak
2 2402.000| B86.24 -1.61 B4.63 94.00 -9.37 | AVG
3 4804.000| 44.79 4.90 49.69 74.00 |-24.31| peak
4 4804.000| 36.45 4.90 41.35 54.00 |-12.65] AVG

Page: 1 hitp://www.atc-lab.com
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B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386
Job No.:  lenovo #1696 Polarization:  Haorizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2441MHz Distance: 3m

Model: RG202
Manufacturer: Lenovo

MNote:

110.0  dBu¥/m

liamat1:

100
%0 5
a0
0

1]

50 ; ; : 3 . - ;‘WNMLH'WM“’WM
i b
“© . e _
WWW b
B Ll
200
1000.000 2000 3000 5000 6000 7000 8000 S000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degre=

No. (MHz) (dBuv/m) | (dB) | (dBuvim) | (dBuvim)| (dB) D {om) | (deg) | Femark
1 2441000 92.63 -1.44 91.19 114.00 [-22.81( peak
2 2441000 91.33 -1.44 89.89 94.00 | -4.11 | AVG
3 4882.000( 43.91 5.61 49.52 74.00 |-24.48| peak
4 4882.000( 35.71 5.61 41.32 54.00 |-12.68( AVG

Page: 1 hitp://www.atc-lab.com
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386

Job No.:  lenovo #1697 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Test item: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2441MHz Distance: 3m
Model: RG202
Manufacturer: Lenovo
MNote:

110.0  dBu¥/m

Timit1:

100

=11} ﬁ

80

70

60

50 R e

M,‘J..mem"w
40
WW
.-’MJ'M‘
dp bt
200
1000.000 2000 3000 5000 6000 7000 B000S000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degre=

No. (MHz) (dBuV/m) (dB) (dBuV/m) | (dBuV/m) | (dB) D fcm) | (deg.) R
1 2441.000| 88.71 -1.44 B87.27 114.00 |[-26.73| peak
2 2441.000| B7.41 -1.44 85.97 94.00 -8.03 | AVG
3 4882.000| 43.75 5.61 49.36 74.00 |-24.64| peak
4 4882.000| 34.60 5.61 40.21 54.00 |-13.79] AVG

Page: 1 hitp://www.atc-lab.com
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-265032890
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386
Job No.:  lenovo #1699 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Test item: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2479MHz Distance: 3m
Model: RG202
Manufacturer: Lenovo
MNote:
110.0  dBu¥/m
Timit1:
100
90 3
80
70
60
50 - ' - 3 i
L“"!"ﬂw‘w
40 H A AT
W STy
30 MW‘MM
200
1000.000 2000 3000 5000 6000 7000 8000 S000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degre=
No. (MHz) (dBuV/m) (dB) (dBuV/m) | (dBuV/m) | (dB) D fcm) | (deg.) R
1 2479.000| 91.78 -1.40 90.38 114.00 |(-23.62| peak
2 2479.000| 90.28 -1.40 58.88 94.00 -5.12 | AVG
3 4958.000| 43.60 6.08 49.65 74.00 |-24.32| peak
4 4958.000| 35.16 6.08 41.24 54.00 |-12.76] AVG
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-265032890
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386

Job No.:  lenovo #1698 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Test item: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2479MHz Distance: 3m
Model: RG202
Manufacturer: Lenovo
MNote:

110.0  dBu¥/m

Timit1:

100

90 i

80

70

60

“ . . : i . ; [

*FMMMW
) A} —
g b vrnpiresprrnae
30 “‘Wu“‘-
200
1000.000 2000 3000 5000 6000 7000 B000S000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degre=

No. (MHz) (dBuV/m) (dB) (dBuV/m) | (dBuV/m) | (dB) D fcm) | (deg.) R
1 2479.000| B87.42 -1.40 B6.02 114.00 |-27.98| peak
2 2479.000| 8592 -1.40 B4.52 94.00 -9.48 | AVG
3 4958.000| 42.65 6.08 48.73 74.00 |-25.27| peak
4 4958.000| 34.49 6.08 40.57 54.00 |-13.43] AVG
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18GHz - 26.5GHz
B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26303290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386
Job No.:  lenovo #1703 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2402MHz Distance: 3m

Model: RG202
Manufacturer: Lenovo

MNote:

90.0  dBu¥im

limmat -
a0
70
(1}
1
O i S AR e A, M S, P T 5 5 T 5P VAR i o - A b Pl R TR iR
AD i
an
20
10
0.0
18000000 20000 26500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
Detector Remark
No. (MHz) | (@Buwim)| (dB) | (dBuvim) |(@Buvim)| (dB) {cm) | (dea)
1 25772.218| 10.08 40.13 50.21 74.00 |-23.79| peak
2 25772.218 0.22 4013 40.33 24.00 |[-13.85] AVG
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) ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386
Job No.:  lenovo #1702 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2402MHz Distance: 3m
Model: RG202
Manufacturer: Lenovo
Note:
900 dBuV/m
Timat 12

a0
n
=11}
L | e T ERETE S FIRERESRTEPPETFEEEVBUCESFPPT S PISERRISEE L RERTUPR SRR PER PP USRI
AD
an
20

0.0
18000.000 20000 265000 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degre=
No. (MHz) (dBuv/m) | (dB) | (dBuv/m) | (dBuv/m)| (dB) D {om) | (deg) | Femark
25732.376 9.40 41.02 50.42 74.00 |-23.98| peak
2 25732.376| -0.55 41.02 40.47 54.00 |-13.53| AVG
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386

Job No.:  lenovo #1704 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Test item: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2441MHz Distance: 3m
Model: RG202
Manufacturer: Lenovo
MNote:

90.0  dBu¥/m

Timit1:

80

70

1]

1

50 WWWMﬂMmWNMWMWnWVAV

4D

30

20

10

0.0

18000.000 20000 26500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degre=
No. (MHz) (dBuV/m) (dB) (dBuV/m) | (dBuV/m) | (dB) D fcm) | (deg.) R
26377.291 10.37 40.44 50.81 74.00 |-23.19| peak

2 26377.291 -0.09 40.44 40.35 54.00 |-13.65| AVG
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) ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386
Job No.:  lenovo #1705 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2441MHz Distance: 3m
Model: RG202
Manufacturer: Lenovo
Note:
900 dBuV/m
Timat 12

Bl
7n
[:11]
L 7/ TERPEEREEEv P VEREF PERREREEPEUPREPERRRY SRPRREERPP PR n RP. S0
AD
an
20

0.0
18000.000 20000 265000 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degre=
No. (MHz) (dBuv/m) | (dB) | (dBuv/m) | (dBuv/m)| (dB) D {om) | (deg) | Femark
26174.038 9.54 40.95 50.49 74.00 |-23.91| peak
2 26174.038( -0.54 40.95 40.41 54.00 |-13.59( AVG
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Produkte
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B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386
Job No.:  lenovo #1707 Polarization:  Haorizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Testitem: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2479MHz Distance: 3m

Model: RG202
Manufacturer: Lenovo

MNote:

90.0  dBu¥im

limit1:
80
70
60
i
S0 B A e P T, N P R B A R T S B g i P O3 P o o)
40
0
20
10
0.0
18000.000 20000 265000 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degre=
No. (MHz) (dBuv/m) | (dB) | (dBuv/m) | (dBuv/m)| (dB) D {om) | (deg) | Femark
26143.685 9.63 40.32 49.95 74.00 |-24.05| peak
2 26143.685( -0.08 40.32 40.24 54.00 |-13.76| AVG
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386

Job No.:  lenovo #1706 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Test item: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2479MHz Distance: 3m
Model: RG202
Manufacturer: Lenovo
MNote:

90.0  dBu¥/m

Timit1:

80

70

1]

.

50 MyMWM%M%“*;WW‘W'WWMMrMPWM&W

A0 F

30

20

10

0.0

18000.000 20000 26500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degre=
No. (MHz) (dBuV/m) (dB) (dBuV/m) | (dBuV/m) | (dB) D fcm) | (deg.) R
26163.916 9.93 40.95 50.48 74.00 |-23.92| peak

2 26163.916 -0.71 40.95 40.24 54.00 |-13.76] AVG

Page: 1 hitp://www.atc-lab.com
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Appendix A.2: Test Results of Radiated Emissions in Restricted Bands
Low channel

® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.:  lenovo #1695 Polarization: Horizontal

Standard: FCC (Band Edge) Power Source: DC 3V

Testitem: Radiation Test Date: 17/03/02/

Temp.{ C)YHum.(%) 23 C/48% Time:

EUT: Wireless Receiver Engineer Signature: WADE

Mode: TX 2402MHz Distance: 3m

Model: RG202
Manufacturer: Lenovo

Note:

1200 dBu¥/m

L L S S S ... S —

0 r‘l]

o0 f]

n

50 ."J \
; AN

NW“%FH&WWMJAWML%MHMWMW

an

200
2310.000 2420.0 MHz
Freq. Reading Factor Result Limit  |Margin| Height | Degres |
No. (MHz) (dBuV/m) (dB) (dBuV/m) | (dBuV/m) | (dB) {cm) | (deg.)
1 2400.000 63.38 -1.62 63.76 74.00 |-10.24| peak
2 2400.000| 46.88 -1.62 45.26 54.00 | -8.74 | AVG
3 2402.000 91.04 -1.61 B89.43 114.00 |-24.57( peak
4 2402.000( 89.54 -1.61 87.93 94.00 | -6.07 [ AVG
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386
Job No.:  lenovo #1694 Polarization: Vertical
Standard: FCC (Band Edge) Power Source: DC 3V
Test item: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2402MHz Distance: 3m
Model: RG202
Manufacturer: Lenovo
MNote:
1200  dBu¥/m
Timit1
110 L
100
90 }%1
80 \
70
(5] ]
50
r.J
40 bk
M ot i
o AN A A
200
2310.000 2420.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degre=
No. (MHz) (dBuV/m) (dB) (dBuV/m) | (dBuV/m) | (dB) D (cm) [ (deq.) R
1 2400.000| 61.33 -1.62 59.71 74.00 |-14.29| peak
2 2400.000| 41.24 -1.62 39.62 54.00 |-14.38] AVG
3 2402.000| B6.88 -1.61 85.27 114.00 |-28.73| peak
4 2402.000| B85.38 -1.61 B83.77 94.00 |-10.23] AVG
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High channel
B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26303290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386
Job No.:  lenovo #1700 Polarization: Horizontal
Standard: FCC (Band Edge) Power Source: DC 3V
Testitem: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2479MHz Distance: 3m
Model: RG202
Manufacturer: Lenovo
Note:
1200 dBuV/m
limit1
110 2 —
100
90 b
|
80 l}'
70 J
&0 H !
50 ’/J \l"‘-.
,,-\w‘”'w o
L
40 .—MP')J\\&M M\uw
e . e L
bl o «
30
2000
2450.000 2500.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. (MHz) (dBuv/m) | (dB) | (dBuv/m) | (dBuv/m)| (dB) o fem) | (deg) | ®
1 2479.000( 91.14 -1.40 89.74 114.00 |-24.26( peak
2 2479.000 59.64 -1.40 B88.24 94.00 -3.76 | AVG
3 2483.500( 951.74 -1.40 50.34 74.00 |-23.66| peak
4 2483.300 34.87 -1.40 33.47 34.00 | -20.33| AVG
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) ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503386
Job No.: lenovo #1695 Polarization:  Haorizontal
Standard: FCC (Band Edge) Power Source: DC 3V
Testitem: Radiation Test Date: 17/05/02/
Temp.( C)YHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: TX 2402MHz Distance: 3m
Model: RG202
Manufacturer: Lenovo
Note:
1200 dBuV/m
Timat
Timat —

. ,’5]
. Hi
. o

RNy s MR gt A WMW

an

200
2310.000 2420.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degre=
No. (MHz) (dBuv/m) | (dB) | (dBuv/m) | (dBuv/m)| (dB) D {om) | (deg) | Femark
1 2400.000| 65.38 -1.62 63.76 74.00 |-10.24| peak
2 2400.000| 46.88 -1.62 45.26 54.00 | -8.74 | AVG
3 2402.000( 91.04 -1.61 89.43 114.00 |-24.57| peak
4 2402.000( 89.54 -1.61 87.93 94.00 | -6.07 [ AVG
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Appendix A.3: Test Results of Conducted Emission
A Mode

ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 C

EUT: Wireless Receiver M/N:RG202
Manufacturer: Lenovo

Operating Condition: TX

Test Site: l#Shielding Room

Operator: WADE

Test Specification: L 120V/60Hz

Comment : Mains Port

Start of Test: 3/6/2017

SCAN TABLE: "V 9K-30MHz fin"

Short Description: SUB STD VTERMZ 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
5.0 kHz 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz MNSLKB1Z6 2008
Average
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz HSLEB126 2008
Average
Level [dBuV]
e e it e el e e e e e e e el Ll Lo T o el bt et _m——— A
1 1 | 1 | | [ 1 1 1 ] 1 [N I I | ] ]
Tlp===fpmmcccpeee e e m === A== o e ) o= -
1 | R A B ' ] R ' '
ED——F""',——— B e el o e e Am e — 4———-!——; 4 i e 4 4
) 1 ] 1 1
50 f——— —t
40 1 | ' ) _:
aon
20
1
]

Fraquency [Hz]

MEASUREMENT RESULT: "TUV-0506-1 fin"

5/6/2017
Frequency Level Transd Limit Margin Detecter Line PE

MH dBpV dB dBpv dB
0. 57.00 10.5 63 .5 QF L1 GHD
o] 48 .BO 10.6 62 13.5 QP L1 GHD
3. 40.50 11.1 56 15.5 QP Ll GND
19. 34.60 11.4 60 25.4 QP L1 GHD
MEASUREMENT RESULT: "TUV;GSGE-;_fin2"
5/6/2017
Frequer Level Transd Limit Margin Detecter Line PE
MHz dBpV dB dBpv dB
135000 39.30 10.5 54 14.5 v L1
0.250000 33.80 10.6 52 18.0 AV L1
3.360000 31.60 11.1 48 14.4 v L1
23.995000 25.30 11.5 50 20.7 AV L1
Page 1/1 5/6/2017 TUV-0506-1
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A TUVRheinland®

ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 C

EUT:

Manufacturer:

Operating Condition:

Test Site:
Operator:
Tes
Comment:

Start of Test

t Specification:

Wireless Rec

Lenovo
TX

14Shielding Room

WADE

N 120V/60Hz

Mains
5/6/2017

Port

eiver M/N:RG202

SCAN TABLE: "V 9K-30MH=z fln"
Short Description: SUB STD VTERMZ 1.70
Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
5.0 kHe 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz NSLEB126 2008
Average
150.0 kHz 0.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz NSLEB126é 2008
Average
Level [dBuW]
m----r-----r---f--ﬂ--r-T f rﬂ---------1-----1---1--ﬁ--1 ﬁ-1-TH --------- pm——— =
| | 1 1 1 ) 1 [ ] ] ]
m----r-----r---r--q--r * r rq --------- qAmmm—- 1------4--9-1---rq ---------- o = -
I I i I 1 1 1 1 1 1 o [} [}
B0pF=-==dk=-== st=—dmmbk=d J- I—-J ————————— A dmmmd -4 4 . — . 4
1 I ] ]
501 : : : :
40 1 ! ' ]
a0
20
10
o

MEASUREMENT RESULT:

5/6/2017
Frequency
MHz

180000
). 243000
2.740000
5.630000

MEASUREMENT RESULT:

5/6/2017
Fraquency
MHz

0.180000
0.245000
2.950000
23.995000

Page 1/1

Level
dBpW

39.20
32.90

31.80
28.890

5/6/2017

"TUV-0506-2_fin"
Transd Limit Margin
dB dBpv de
10.5 5 10.7
10.86 62 14.9
11.0 6 17.2
11.2 &0 25.6

Transd Limit
dB dBpV
10.5 55
10.6 52
11.1 4@
11.5 50
TUV-0506-2

"TOV-0506-2 fin2"

Margin
dB

15.3
15.0
14.4
21.1

Detector

QF
QF
QF
QF

Detector

AV
AV
AV
AV

Line PE
H
H
N
H
Line FE
H
H
H
N GND
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B Mode

ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Wireless Receiver M/N:RG202
Manufacturer: Lenovo

Operating Condition: On

Test Site: 14#5hielding Room

Operator: WADE

Test Specification: L 120V/60Hz

Comment: Mains Port

Start of Test: 5/6/2017

SCAN TABLE: "V 9K-30MH=z f:..r.‘"

Short Description: SUB STD VTERMZ 1.70

Start Stop Step Detector Meas. IF Transducer

Fregquency Frequency Width Time Bandw.

5.0 kHe 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz NSLEB126 2008
Average

150.0 kHz 30.0 MH=z 5.0 kHz QuasiPeak 1.0 s 9 kHz NSLEB126 2008
Average

Lewved [dBuW]
o i ab e B e e e i e i A ol o R e e - =
| | 1 [ i 1 1 oo I I
Mo pea e e m = - Y B o o o -
I I i I I I [ 1 1 1 L} 1 1 1 o [} [}
Bfp===bm== ghk==d=zbkodotebderee === Ammm== e feeds mar - L i
s | [ [ 1
L __41_ L A1 __ — ' ' L L L L J
50 pnF- I Lood-ob-d-d-td 1 I e . ,
- J 1
“0p- L-z—-;:—f-fﬁi«—hamm B ey
i i i [ T L | i
k- = ___T‘_‘I‘_I' b i e Bt
1 ) I
ED\J)—-r- --gr-\lfw“ ---------- +
1D————+I— ————— l————L——-l——:——+—L—:—4I ————————— A——=== 4———-|———|——-:—-.|—-|—+4 ————————— e ———— -
I I I I I I [ 1 1 1 L} 1 1 1 o [} [}
D 1 1 1 1 1 1 - 1 1 1 i 1 1 1 1 1 i
150k El]Ok 400k GO0k BOOK 1M e | IM 4 5M BM M 10M 20M  30M
Frequency [Hz]

MEASUREMENT RESULT: "TUV-0506-4 fin"

5/6/2017
Frequency Lewel Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv de
0.180000 4.30 10.5 65 10.2 QP L1
0.240000 46.90 10.86 62 15.2 QP L1l
3.340000 41.30 11.1 6 14.7 QP L1
5.480000 33.40 11.2 &0 26.6 QP L1l
MEASUREMENT RESULT: "TUV-OSDS-{_finE"
5/6/2017
Fraquency Lewvel Transd Limit Margin Detector Line PE
MHz dBpv dB dBpv dB
0.185000 39.30 10.5 54 15.0 AV L1l
0.240000 31.50 10.6 52 20.6 AV L1
2.870000 32.30 11.0 46 13.7 AV L1l
18.625000 27.50 11.4 50 22.5 AV L1 GND

Page 1/1 5/6/2017 TUV-0506-4
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A TUVRheinland®

ACCURATE TECHNOLOGY CO.,LTD

CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT:

Manufacturer:
Operating Condition:
Test Site:

Operator:

Test Specification:
Comment :

Start of Test:

Wireless Receiver M/N:RG202

Lenovo

On

14Shielding Room
WADE

N 120V/60Hz
Mains Port
5/6/2017 /

SCAN TABLE: "V 9K-30MHz fin"
SUB STD VTERMZ 1.70

Short Description:

Start Stop Step Detector Meas. IF Transducer
Frequency Frequency Width Time Bandw.
5.0 kHe 150.0 kHz 100.0 Hz QuasiPeak 1.0 s 200 Hz NSLEB126 2008
Average
150.0 kHz 30.0 MHz 5.0 kHz QuasiPeak 1.0 s 9 kHz NSLEB126é 2008
Average
Level [dBuW]
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MEASUREMENT RESULT: "TUV-0506-3 fin"

5/6/2017
Frequency Lewvel
MHz dBpv
0.185000 51.30
0.240000 46.00
3.250000 40.90
5.660000 33.30

Transd Limit Margin

dB  dBpv dB
10.5 64 12.4
10.6 62 16.1
11.1 & 15.1
11.2 60 26.7

MEASUREMENT RESULT: "TUV-0506-3 fin2"

5/6/2017
Fraquency Lewvel
MHz dBuv
185000 39.80
0.250000 32.50
3.250000 32.50
23.995000 26.50

Page 1/1 5/6/2017

Transd Limit Margin

dB dEpV dE
10.5 o4 14.5
10.6 52 15.3
11.1 46 13.5
11.5 50 23.5

TUV-0506-3

Detector

QF
QF
QF
QF

Detector

AV
AV
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AV
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Appendix A.4: Test Results of Radiated Emission

® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0735-26503396

Job Mo.:  lenovo #1811 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 3V

Testitem: Radiation Test Date: 17/05/06/

Temp.( CYHum.(%) 23 C/48% Time:

EUT: Wireless Receiver Engineer Signature: WADE

Mode: on Distance: 3m

Meodel: RG202
Manufacturer: Lenovo

Note:

7000 dBuV/m

limat1:

B0

: (

0 | _ | J;.ﬂ"' . M“u
} | | MA W“ ‘ W'dmw’w
s sl

3

0.0
30000 40 50 G0 70 80 00 400 500 GO0 700 1000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degres
Detactor FRemark

No. (MHz) (dBuV/m) (dB) (dBuV/m) | (dBuV/m) | (dB) (em) | (deg.)
1 224.5192| 45.81 -11.26 34.55 46.00 |-11.43| QP
2 330.1949| 39.93 -6.03 31.90 46.00 |-14.10| QP
3 §681.4067| 37.16 2.04 39.20 46.00 | -6.80| QP

Page: 1 http://www.atc-lab.com
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2i Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: lenovo #1810 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Test item: Radiation Test Date: 17/05/06/
Temp.[ CYHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: On Distance: 3m
Model: RG202
Manufacturer: Lenovo
MNote:

700 dBuV/m

Timat 1

B0

50 : : : [

40 L H L 1 - 1

2

ﬁ,f‘*

20 o _ 'r‘wm . Mmlw_
" b A

0.0
0.000 40 50 &0 70 80 00 400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degres
Detector Remark

No. (MHz) (dBuV/m) (dB) (dBuVim) | (dBuV/m) | (dB) (cm) | (deg.)
1 224.5192| 43.42 -11.26 32.16 46.00 |-13.84| QP
2 417.6409| 42.50 -9.87 36.63 46.00 -9.37 QP
3 §81.4067| 35.72 2.04 37.76 46.00 | -8.24| QP

Page: 1 hitp:/iwww. atc-lab.com
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® ACCURATE TECHNOLOGY CO., LTD. Site: 2i Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: lenovo #1813 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Test item: Radiation Test Date: 17/05/06/
Temp.[ CYHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: On Distance: 3m
Model: RG202
Manufacturer: Lenovo
MNote:
90.0  dBuV/m
Timat 1
Timat 2 —
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20
10
0o
1000.000 2000 3000 4000 5000 EO0DD.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degres
Detector Remark
No. (MHz) (dBuVim) (dB) (dBuV/m) | (dBuV/m) | (dB) fcm} | (deg.)
1 5595.042| 36.59 7.69 44.28 74.00 |-29.72| peak
2 5595.042 27.55 7.69 35.24 34.00 |-18.76| AVG

Page: 1 hitp:/iwww. atc-lab.com




Appendix A A TUVRheinland®

Produkte 50082857 001
Products Page 40 of 40

® ACCURATE TECHNOLOGY CO., LTD. Site: 2i Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: lenovo #1812 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3V
Test item: Radiation Test Date: 17/05/06/
Temp.[ CYHum.(%) 23 C/48% Time:
EUT: Wireless Receiver Engineer Signature: WADE
Mode: On Distance: 3m
Model: RG202
Manufacturer: Lenovo
MNote:
90.0  dBuV/m
Timat 1
Timat 2 —
B0 ;
70
60
50
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20
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0o
1000.000 2000 3000 4000 5000 EO0DD.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degres
Detector Remark
No. (MHz) (dBuVim) (dB) (dBuV/m) | (dBuV/m) | (dB) fcm} | (deg.)
1 5476.026| 36.05 7.27 43.32 74.00 |-30.68| peak
2 5476.026 26.97 7.27 34.24 34.00 |-19.76| AVG

Page: 1 hitp:/iwww. atc-lab.com
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